
www.tpomag.com
JULY 2014

COHASSET OPERATORS ARE ADEPT  
AT TROUBLESHOOTING AND FIXING ISSUES
PAGE 16

on the Fly
Upgrades

Sustainable Operations: 
Fuel cell energy in 
Orange County, Calif.
PAGE 30

Mark Cataldo
Project Plant Manager
Cohasset, Mass.

Technology Deep Dive: 
BurstMinder for water mains

PAGE 44
 

Hearts and Minds: 
Education advice 

from Scotland
PAGE 22



Introducing the MV1000 medium voltage drive from Yaskawa - the big brother to our 
already proven low voltage drive technology.

Built o�  the same control architecture as our world-class A1000 low voltage drive line, 
the MV1000 o� ers best-in-class technology with the lowest line harmonics impact, most 
motor-friendly output and longest service life of any medium voltage drive.
[...]
CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS CUSTOM WATER SYSTEMS APPLICATIONS 
• Customized for treatment plants, sludge beds and more.
• Lower energy costs with natural lighting.
• Stay warmer in the winter…and cooler in the summer.
• One-stop shop offering all services in house.
• Buildings up to 300' wide.
• Low in cost per square foot.
• Easy to expand and relocate.

fabric structures

SPECIAL
FINANCING7

RESTRICTIONS APPLY

Y R S

For one year on
Fabric Structures 

ZERO DOWN
NO INTEREST

NO PAYMENTS



24     TREATMENT PLANT OPERATOR

ON ONE HAND IT WASN’T EASY 
switching from an old, familiar conventional water 
treatment plant to brand-new technology. On the 
other hand, it was an opportunity that comes along 
perhaps once in a generation — an opportunity 
many operators never get. 

So Ken Reynolds embraced the challenge with 
his team in the city of Alcoa, Tenn. He guided an 
energetic and relatively young staff in assuming 
control of a fully automated, SCADA-driven mem-
brane filtration facility just across the street from 
the old plant. At the time it went online in 2007, it 
was the largest immersed membrane water plant 
east of the Mississippi River.

Equipped with ZeeWeed 500 hollow-fiber 
membrane systems (GE Water & Process Technol-
ogies), the plant has a 16 mgd design capacity and 
an average flow of 6 to 7 mgd. It consistently achieves 
0.015 NTU turbidity from variable-quality water 
in the Little River, which flows out of the Great 
Smoky Mountains. 

Reynolds, water treatment plant supervisor 
since 1997, worked with the city’s engineering con-
sultants in reviewing options to replace the old 
facility, built in the 1920s and aging severely. He 
credits his team for a mostly smooth transition: 
“Our people were not intimidated by the technol-
ogy. There was nobody old and set in their ways. They were all really open-
minded and willing to learn the system.”

 
HOMETOWN TIES 

Reynolds, winner of a 2013 Operator Meritorious Service Award from 
the Kentucky/Tennessee Section AWWA, was born in Greenville, Tenn., 

but has lived in Alcoa since age 6. He earned a 
bachelor’s degree in biology in 1983 from Tennes-
see Technological University.

He went to work for the City of Alcoa about nine 
months after college as a meter reader, but with his 
eye on a career related to his schooling. It took 12 
years before he landed an assistant operator posi-
tion at the water plant. A year later he had his 
Grade IV (highest) water treatment license and 
moved into an operator’s role; another year later the 
plant supervisor retired and Reynolds replaced him. 

He leads eight operators, all with Grade IV 
water treatment licenses, and four maintenance 
staff members who work out of the water plant but 
perform general maintenance for the city. The 
team members are:

• Senior operator: Paul Phillips (33 years with 
the plant)

• Lab manager/operator: Dorothy Rader (15)
• Operators: Phil Bull (35), T.J. Emory (10), Steve 

Harris (15), Lori Sweppenheiser (nine), Russell 
Whitehead (eight) and Mike McClurg (nine)

• Certified maintenance: Mike Jenkins, plumber 
(18); Dave Shannon (22) and James McCarter 
(15), electricians

In addition, seven team members service the 
water distribution and wastewater collection sys-

tems, all holding at minimum Grade II distribution or collection licenses:
• Construction services supervisor: Mark Ross (27)
• Leadworker II: Randy Slagle (25), Danny Ogle (22) and Gary Neeley Jr. (11)
• Utility serviceworker II: Josh Rutledge (11)
• Utility serviceworker II: Kevin Ray (22)
• Equipment Operator II: Paul Monroe (15)
 

C H A N C E  O F  A

LIFETIME
KEN REYNOLDS WELCOMED A CHALLENGE AND LED HIS TEAM THROUGH A TRANSITION 

FROM AN AGING CONVENTIONAL PLANT TO A SOPHISTICATED MEMBRANE FACILITY

STORY: Ted J. Rulseh
PHOTOGRAPHY: Patrick Murphy-Racey

water: OPERATOR
top performer

Ken Reynolds, water treatment plant  
supervisor for the City of Alcoa, Tenn.

PHOTOGRAPHY BY AERIALINNOVATIONS OF TENNESSEE

‘‘Our people were not intimidated by the technology. 

There was nobody old and set in their ways. They  

were all really open-minded and willing to learn the system.”

KEN REYNOLDS

Ken Reynolds,  
City of Alcoa, Tenn.
POSITION: | Water treatment plant supervisor
INDUSTRY EXPERIENCE: | 18 years (all with City of Alcoa)
EDUCATION: | Bachelor’s degree, biology, 
 Tennessee Technological University
CERTIFICATIONS: | Grade IV water treatment, 
 Grade II water distribution
AWARDS: | 2013 Operator Meritorious Service Award,
 Kentucky/Tennessee Section AWWA  
GOALS: | Maintain new water plant’s level of 
 performance and water quality
WEBSITE: | www.cityofalcoa-tn.gov
GPS COORDINATES: | Latitude: 35°47’24.05” N;  
 Longitude: 83°58’02.07” W

Ken Reynolds is quick to give credit to his staff members, who receive ongoing training. Work days often begin with team meetings.

The Alcoa water plant, with its 
hollow-fiber membrane filtration 
technology, serves a city of about 
24,000 residents.



tpomag.com    July 2014   25

ON ONE HAND IT WASN’T EASY 
switching from an old, familiar conventional water 
treatment plant to brand-new technology. On the 
other hand, it was an opportunity that comes along 
perhaps once in a generation — an opportunity 
many operators never get. 

So Ken Reynolds embraced the challenge with 
his team in the city of Alcoa, Tenn. He guided an 
energetic and relatively young staff in assuming 
control of a fully automated, SCADA-driven mem-
brane filtration facility just across the street from 
the old plant. At the time it went online in 2007, it 
was the largest immersed membrane water plant 
east of the Mississippi River.

Equipped with ZeeWeed 500 hollow-fiber 
membrane systems (GE Water & Process Technol-
ogies), the plant has a 16 mgd design capacity and 
an average flow of 6 to 7 mgd. It consistently achieves 
0.015 NTU turbidity from variable-quality water 
in the Little River, which flows out of the Great 
Smoky Mountains. 

Reynolds, water treatment plant supervisor 
since 1997, worked with the city’s engineering con-
sultants in reviewing options to replace the old 
facility, built in the 1920s and aging severely. He 
credits his team for a mostly smooth transition: 
“Our people were not intimidated by the technol-
ogy. There was nobody old and set in their ways. They were all really open-
minded and willing to learn the system.”

 
HOMETOWN TIES 

Reynolds, winner of a 2013 Operator Meritorious Service Award from 
the Kentucky/Tennessee Section AWWA, was born in Greenville, Tenn., 

but has lived in Alcoa since age 6. He earned a 
bachelor’s degree in biology in 1983 from Tennes-
see Technological University.

He went to work for the City of Alcoa about nine 
months after college as a meter reader, but with his 
eye on a career related to his schooling. It took 12 
years before he landed an assistant operator posi-
tion at the water plant. A year later he had his 
Grade IV (highest) water treatment license and 
moved into an operator’s role; another year later the 
plant supervisor retired and Reynolds replaced him. 

He leads eight operators, all with Grade IV 
water treatment licenses, and four maintenance 
staff members who work out of the water plant but 
perform general maintenance for the city. The 
team members are:

• Senior operator: Paul Phillips (33 years with 
the plant)

• Lab manager/operator: Dorothy Rader (15)
• Operators: Phil Bull (35), T.J. Emory (10), Steve 

Harris (15), Lori Sweppenheiser (nine), Russell 
Whitehead (eight) and Mike McClurg (nine)

• Certified maintenance: Mike Jenkins, plumber 
(18); Dave Shannon (22) and James McCarter 
(15), electricians

In addition, seven team members service the 
water distribution and wastewater collection sys-

tems, all holding at minimum Grade II distribution or collection licenses:
• Construction services supervisor: Mark Ross (27)
• Leadworker II: Randy Slagle (25), Danny Ogle (22) and Gary Neeley Jr. (11)
• Utility serviceworker II: Josh Rutledge (11)
• Utility serviceworker II: Kevin Ray (22)
• Equipment Operator II: Paul Monroe (15)
 

C H A N C E  O F  A

LIFETIME
KEN REYNOLDS WELCOMED A CHALLENGE AND LED HIS TEAM THROUGH A TRANSITION 

FROM AN AGING CONVENTIONAL PLANT TO A SOPHISTICATED MEMBRANE FACILITY

STORY: Ted J. Rulseh
PHOTOGRAPHY: Patrick Murphy-Racey

water: OPERATOR
top performer

Ken Reynolds, water treatment plant  
supervisor for the City of Alcoa, Tenn.

PHOTOGRAPHY BY AERIALINNOVATIONS OF TENNESSEE

‘‘Our people were not intimidated by the technology. 

There was nobody old and set in their ways. They  

were all really open-minded and willing to learn the system.”

KEN REYNOLDS

Ken Reynolds,  
City of Alcoa, Tenn.
POSITION: | Water treatment plant supervisor
INDUSTRY EXPERIENCE: | 18 years (all with City of Alcoa)
EDUCATION: | Bachelor’s degree, biology, 
 Tennessee Technological University
CERTIFICATIONS: | Grade IV water treatment, 
 Grade II water distribution
AWARDS: | 2013 Operator Meritorious Service Award,
 Kentucky/Tennessee Section AWWA  
GOALS: | Maintain new water plant’s level of 
 performance and water quality
WEBSITE: | www.cityofalcoa-tn.gov
GPS COORDINATES: | Latitude: 35°47’24.05” N;  
 Longitude: 83°58’02.07” W

Ken Reynolds is quick to give credit to his staff members, who receive ongoing training. Work days often begin with team meetings.

The Alcoa water plant, with its 
hollow-fiber membrane filtration 
technology, serves a city of about 
24,000 residents.



26     TREATMENT PLANT OPERATOR

The switch to membrane technology eliminated the settling step from 
the treatment process. The raw water needs minimal treatment for pH or 
alkalinity. After coagulation using aluminum chlorohydrate (ACH), it goes 
straight to the hollow-fiber filters with nominal 0.04-micron pore size, forming 
a positive barrier to solids and pathogens. All told, there are 1,344 filter 
modules in six tanks with some 3.9 million fibers totaling 27.9 million feet. 

After filtration, the water is disinfected using sodium hypochlorite gen-
erated on site using a ClorTec system (Severn Trent Services), fluoridated 
and sent to a clearwell. It is then pumped to storage facilities that include 
two 6-million-gallon reservoirs, three standpipes totaling 1.45 million gal-
lons, and a 1.5-million-gallon elevated tank. Some 
245 miles of distribution and transmission mains 
deliver water to customers.

 
BIG ADJUSTMENT

While the treatment process itself is simple, 
adjusting from old technology tested Reynolds’ 
leadership skills and his team’s adaptability. “It was 
almost night and day, going from old plant to the 
new plant,” says Reynolds. “We went from chlorine 
disinfection to onsite hypochlorite generation, from 
conventional treatment to membranes, from mechan-
ical control to a SCADA system and telemetry. Our 
learning curve was pretty much straight up.

“We received good training from the membrane 
vendor, but a lot of the training was on the job, after 
the fact. It’s very different to read about it than to 
actually put your hands on it and then work the 
bugs out of all the equipment, computers, controls.”

One early challenge the team took on was replac-
ing alum coagulant with ACH. “We started with 
alum and acid with enhanced coagulation, and it 
worked fine in summer, but not so great in winter,” 
Reynolds recalls.

“Alum doesn’t work well in cold, clear water. 
And soon after we started, the price of sulfuric acid 
went sky high. One month our chemical bill was 
close to $30,000. In addition, because we dropped 
the pH to get the alum to work, we had to feed that 
much more caustic on the back side to raise it back 
up. We went to ACH about five years ago, and it 
cured a lot of the problem. Our chemical bill is now 
about $6,000 a month.”

Working with the SCADA integrators (MR Sys-
tems) was also challenging. Never having worked 
with SCADA before, staff members had trouble tell-
ing the integrators what they wanted the system to 
do. “We had to depend on them to guide us and hold 
our hand somewhat,” says Reynolds. “After we gained 
experience with it, we were better able to tell them 
we wanted it to do this or that.”

 
PLEASED WITH AUTOMATION 

The SCADA system and telemetry have enhanced 
control over the water system, and over 18 wastewa-
ter lift stations. Telemetry monitors water reservoir 
and water tank levels. “With the SCADA system 
we’re able to set a certain level at the reservoirs,” 
says Reynolds. “If we set the level at a reservoir at 26 

feet and demand through the day causes that level to drop, the system can 
signal the intake pumps to ramp up.”

The low-service and high-service pumps are equipped with variable-
speed drives. Operators still set flow rates manually, continuing a practice 
from the old plant. “It keeps the operators a little more engaged in what’s 
going on,” says Reynolds. Operators also monitor stream gauges that detect 
source water turbidity and optimize the process by adjusting chemical 
doses as necessary.

So far the filters have handled source water variations with no impact on 
finished water quality, Reynolds reports. In fact, the water quality was good 

‘‘We have an awfully good staff here. The operating staff and the maintenance team 

get along very well. In the end, it’s not about me — it’s about everybody else here.”
KEN REYNOLDS

SCENIC SETTING
Alcoa (population 8,500) lies about 10 miles south of Knoxville in the 

foothills of Great Smoky Mountains National Park. The city’s water system 
serves about 24,000 people, including the Tuckaleechee Utility District and 
surrounding areas of Blount County.

The Little River provides generally high-quality source water, although 
its turbidity can increase from 5 NTU during dry weather to 100 to 200 
NTU during rainfalls, as feeder streams and creeks pour in sediment.

While the old plant had treated that water reliably for years, the need for 
change became apparent early in Reynolds’ tenure as supervisor. “We had 
four old upflow clarifiers, two built in 1961 and 1963 and the others in 1972 
and 1978,” Reynolds says. “We went through rehabilitation on the two 
newer ones, and from exposure to the water and chemicals, the metal in 
them was just about shot.

“We looked at what we could do by way of an upgrade, and it appeared 
that was going to be a nightmare, just throwing good money after bad. We 
had land available across the street, and we decided to build a new plant 
there. At the time, membrane technology was relatively new and somewhat 
expensive, but the price was coming down. By 2002, the cost was pretty 
comparable to building a new conventional plant.” So, with an eye toward 
getting ahead of new U.S. EPA rules and regulations on turbidity and disin-
fection byproducts, the city decided on membranes.

 
SIMPLE PROCESS

The city council and utility commission supported the decision because 
Reynolds, his staff and engineering consultants Smith Seckman Reid did 
their homework, presenting all options with the pros, cons and costs. Archi-
tects International designed and general contractor W. Rogers Group built 
the $28 million facility. 

IT STARTED WITH ALUMINUM
Yes, the city of Alcoa has ties to a world-leading aluminum 

company. In fact, Alcoa (originally called the Aluminum Company 
of America) came first to the foothills of Great Smoky Mountains 
National Park in Tennessee.

“The aluminum company came here because of all the water,” 
says Ken Reynolds, water treatment plant supervisor for the city. 
“They built dams for their electrical needs, and they used to have 
three aluminum plants and a smelter here. All they do here now is 
recycle aluminum and roll can stock.” 

What became the city’s first water treatment plant was built by 
the Alcoa company in 1927. The City of Alcoa took over its opera-
tion in 1960, replaced it in 1963, and expanded it in 1973 and 1978 
to an ultimate design capacity of 24 mgd. The city replaced that 
conventional plant with a membrane facility in 2007.

The aluminum company still accounts for about 30 percent of 
the new membrane treatment plant’s average flow of 6 to 7 mgd. 
“We used to sell them about 8 mgd, but now they’re down to about 
2 mgd,” says Reynolds. “They use a lot of water for cooling, and 
they learned that they could recycle it.” 

The staff at the water treatment plant in Alcoa (shown in the pumphouse) 
includes, from left, Dave Shannon, Ken Reynolds, Kenny Blair, Dorothy 
Rader, James McCarter, Paul Phillips, Phillip Bull, Mike Jenkins and Russell 
Whitehead. 



tpomag.com    July 2014   27

The switch to membrane technology eliminated the settling step from 
the treatment process. The raw water needs minimal treatment for pH or 
alkalinity. After coagulation using aluminum chlorohydrate (ACH), it goes 
straight to the hollow-fiber filters with nominal 0.04-micron pore size, forming 
a positive barrier to solids and pathogens. All told, there are 1,344 filter 
modules in six tanks with some 3.9 million fibers totaling 27.9 million feet. 

After filtration, the water is disinfected using sodium hypochlorite gen-
erated on site using a ClorTec system (Severn Trent Services), fluoridated 
and sent to a clearwell. It is then pumped to storage facilities that include 
two 6-million-gallon reservoirs, three standpipes totaling 1.45 million gal-
lons, and a 1.5-million-gallon elevated tank. Some 
245 miles of distribution and transmission mains 
deliver water to customers.

 
BIG ADJUSTMENT

While the treatment process itself is simple, 
adjusting from old technology tested Reynolds’ 
leadership skills and his team’s adaptability. “It was 
almost night and day, going from old plant to the 
new plant,” says Reynolds. “We went from chlorine 
disinfection to onsite hypochlorite generation, from 
conventional treatment to membranes, from mechan-
ical control to a SCADA system and telemetry. Our 
learning curve was pretty much straight up.

“We received good training from the membrane 
vendor, but a lot of the training was on the job, after 
the fact. It’s very different to read about it than to 
actually put your hands on it and then work the 
bugs out of all the equipment, computers, controls.”

One early challenge the team took on was replac-
ing alum coagulant with ACH. “We started with 
alum and acid with enhanced coagulation, and it 
worked fine in summer, but not so great in winter,” 
Reynolds recalls.

“Alum doesn’t work well in cold, clear water. 
And soon after we started, the price of sulfuric acid 
went sky high. One month our chemical bill was 
close to $30,000. In addition, because we dropped 
the pH to get the alum to work, we had to feed that 
much more caustic on the back side to raise it back 
up. We went to ACH about five years ago, and it 
cured a lot of the problem. Our chemical bill is now 
about $6,000 a month.”

Working with the SCADA integrators (MR Sys-
tems) was also challenging. Never having worked 
with SCADA before, staff members had trouble tell-
ing the integrators what they wanted the system to 
do. “We had to depend on them to guide us and hold 
our hand somewhat,” says Reynolds. “After we gained 
experience with it, we were better able to tell them 
we wanted it to do this or that.”

 
PLEASED WITH AUTOMATION 

The SCADA system and telemetry have enhanced 
control over the water system, and over 18 wastewa-
ter lift stations. Telemetry monitors water reservoir 
and water tank levels. “With the SCADA system 
we’re able to set a certain level at the reservoirs,” 
says Reynolds. “If we set the level at a reservoir at 26 

feet and demand through the day causes that level to drop, the system can 
signal the intake pumps to ramp up.”

The low-service and high-service pumps are equipped with variable-
speed drives. Operators still set flow rates manually, continuing a practice 
from the old plant. “It keeps the operators a little more engaged in what’s 
going on,” says Reynolds. Operators also monitor stream gauges that detect 
source water turbidity and optimize the process by adjusting chemical 
doses as necessary.

So far the filters have handled source water variations with no impact on 
finished water quality, Reynolds reports. In fact, the water quality was good 

‘‘We have an awfully good staff here. The operating staff and the maintenance team 

get along very well. In the end, it’s not about me — it’s about everybody else here.”
KEN REYNOLDS

Let us pump
your sludge. 
Then you be
the judge.
Put our pump to the test. There’s
no cost to you. Take the PVP
Challenge and prove it to yourself.

Attention Treatment Plant Operators

We are so confident in our pumps’ ability to reduce
your overall maintenance and labor costs that we will
let you take one for a test drive... for FREE. You
provide the application and we’ll provide the unit. It's
that simple! PVP Double Disc®, Positive Displacement
pumps feature:

� Seal-less, gland-less, oil-less
design for zero routine
maintenance.

� Will run dry indefinitely without
damaging the pump.

� Passes solids up to 2 inches in
diameter and full-line semi-solids.

� Fewer moving parts means less
need for repairs or maintenance.

� Patented Maintain-in-Place design reduces
downtime and lowers maintenance costs.

The repair of progressive
cavity or rotary lobe-style
pumps can be complex
and costly. Our Double
Disc® Pump system will
operate up to 10 times
longer in the same
application and cost up
to 70% less to repair
when the need occurs.

Install one of our pumps
and put it to the
test. There’s no
cost to you.
PVP Double
Disc®, Positive
Displacement
Pumps are designed
to handle the toughest
sludge challenges.

The PVP Difference

Swap Your Pump

Toll Free: 800-311-3311
PennValleyPump.com

Step 1-Suction Cycle.

Step 2-Discharge Cycle.

PV8002AD_Layout 1  5/25/11  12:06 PM  Page 1

SCENIC SETTING
Alcoa (population 8,500) lies about 10 miles south of Knoxville in the 

foothills of Great Smoky Mountains National Park. The city’s water system 
serves about 24,000 people, including the Tuckaleechee Utility District and 
surrounding areas of Blount County.

The Little River provides generally high-quality source water, although 
its turbidity can increase from 5 NTU during dry weather to 100 to 200 
NTU during rainfalls, as feeder streams and creeks pour in sediment.

While the old plant had treated that water reliably for years, the need for 
change became apparent early in Reynolds’ tenure as supervisor. “We had 
four old upflow clarifiers, two built in 1961 and 1963 and the others in 1972 
and 1978,” Reynolds says. “We went through rehabilitation on the two 
newer ones, and from exposure to the water and chemicals, the metal in 
them was just about shot.

“We looked at what we could do by way of an upgrade, and it appeared 
that was going to be a nightmare, just throwing good money after bad. We 
had land available across the street, and we decided to build a new plant 
there. At the time, membrane technology was relatively new and somewhat 
expensive, but the price was coming down. By 2002, the cost was pretty 
comparable to building a new conventional plant.” So, with an eye toward 
getting ahead of new U.S. EPA rules and regulations on turbidity and disin-
fection byproducts, the city decided on membranes.

 
SIMPLE PROCESS

The city council and utility commission supported the decision because 
Reynolds, his staff and engineering consultants Smith Seckman Reid did 
their homework, presenting all options with the pros, cons and costs. Archi-
tects International designed and general contractor W. Rogers Group built 
the $28 million facility. 

IT STARTED WITH ALUMINUM
Yes, the city of Alcoa has ties to a world-leading aluminum 

company. In fact, Alcoa (originally called the Aluminum Company 